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3.1.2 Test Graph
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4. Number of Hopping Frequencies

4.1 HoppNum

4.1.1 Test Result

Page:

188 of 218

Mode TTx Frequency Packet Num of Hopping Freque_m_:ies Verdict
ype (MHz) Type ANT1 Limit
GFSK SISO HOPP DH5 79 >=15 Pass
Pi/4DQPSK SISO HOPP 2DH5 79 >=15 Pass
8DPSK SISO HOPP 3DH5 79 >=15 Pass
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4.1.2 Test Graph
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5. Time of Occupancy (Dwell Time)

5.1 Antl

5.1.1 Test Result

Report No.: SZCR230600180804
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Antl
Duration of .| Num of Pulse in | Dwell -
Mode T-;)(e Frt(e’\q/ll;'ezr;cyP%?;:t Single Pulse Ogjﬁg\éa?sc;n Obser\_/ation Time I(‘r'nn;')t Verdict
(ms) Period (ms)

DH1 0.392 31.600 320 125.440 |<=400| Pass

GFSK |SISO| HOPP | DH3 1.648 31.600 166 273.568 |<=400| Pass
DH5 2.896 31.600 104 301.184 |<=400| Pass

2DH1 0.394 31.600 318 125.292 |<=400| Pass

Pi/ADQPSK|SISO| HOPP |2DH3 1.648 31.600 155 255.440 |<=400| Pass
2DH5 2.902 31.600 115 333.730 |<=400| Pass

3DH1 6.678 31.600 52 347.256 |<=400| Pass

8DPSK |SISO| HOPP |3DH3 0.660 31.600 156 102.960 |<=400| Pass
3DH5 0.906 31.600 111 100.566 |<=400| Pass
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5.1.2 Test Graph
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6. Unwanted Emissions In Non-restricted Frequency Bands
6.1 Ref

6.1.1 Test Result

TX Frequenc Packet Level of Reference

Mode Type (l\q/IHz) ’ Type ANT (dBm)
2402 DH5 1 3.90

GFSK SISO 2441 DH5 1 4.37
2480 DH5 1 4.47

2402 2DH5 1 3.89

Pi/ADQPSK SISO 2441 2DH5 1 4.37
2480 2DH5 1 4.44

2402 3DH5 1 3.92

8DPSK SISO 2441 3DH5 1 4.51
2480 3DH5 1 4.58

Notel: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level
was used to establish the reference level.
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6.1.2 Test Graph

GFSK_DH5_LCH_2402MHz_Antl_NTNV

Ant: Ant1
CENT: 2402 MHz

Rl 10(
VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
SweepTime: 1 ms
Sweep: Continue

-10 4
Maker:
1.2401.976 MHz

204 = - 3.90 dBm

E

o

el

= -30 1

[

>

o

— 40 -

-50

60

-70 4

—— Trace

-80 . ; ; . ; ; . ; .
2401284 2402.716

Frequency (MHz)

GFSK_DH5_MCH_2441MHz_Ant1_NTNV

20
CENT 2441 MHz
Span: 1.425 MHz
RBW: 100 kHz
VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
0 SweepTime: 1 ms
Sweep: Continue
_10 4
d Maker:
1. 2440.972 MHz
—_ 20— 4.37 dBm
£
om
o
~ =30
(]
>
3
-40
_50 -
_60 -4
_70 -4
| | | | | ! ! | ! — Trace
-80 T T T T T T T T T
2440.288 2441713

Frequency (MHz)

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf,

available on request or accessible at https://www.sgs.com/en/Terms-and-Conditions. Attention is drawn to the limitation of liability,
indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects
the Company’'s findings at the time of its intervention only and within the limits of Client's |nstruct|ons, if any. The Company’s sole
responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations
under the transaction documents. This document cannot be reproduced except in full, wlthout prior written approval of the Company. Any
unauthorized alteration, forgery or falsification of the content or appearance of this d tis vful and offenders may be pr ited
to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such
sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.com

N1 Wokshop, M1, i Setion, Scince echnolgy Pat,NatenDisict,Sheen,Guengdong Chioa 518057 ¢ (86-7565) 26012053  f (86-755) 26710594  www.sgsgroup.com.cn

Co. Ltd
oratory.

HE - F - FHIHELRNEETRN-1081S B #%: 518057 t (86-755)26012053 f (86-755)26710594  sgs.china@sgs.com
I
Member of the SGS Group (SGS SA)



SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen Branch

SZEMC-TRF-01 Rev. A/0 Aug01,2022 Report No.: SZCR230600180804
Page: 203 of 218

GFSK_DH5_HCH_2480MHz_Ant1l_NTNV

Ant: Ant1
CENT: 2480 MHz
S%an: 1.428 MHz
RBW: 100 kHz
10 1 VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
04 SweepTime: 1 ms
Sweep: Continue
_10 4
Maker:
1. 2479.977 MHz
—_ 2014~ a 4.47 dBm
£
om
o
~ -30 A
(]
>
3
=40 1
_50 -
_60 -
_70 -
i —— Trace
-80 T T T T T T T T T
2479.286 2480.714
Frequency (MHz)
Pi/4DQPSK_2DH5_LCH_2402MHz_Antl_NTNV
2 Ant: Anti
CENT: 2402 MHz
S%an: 1.938 MHz
RBW: 100 kHz
10 1 VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
04 SweepTime: 1 ms
Sweep: Continue
_10 4
Maker:
1. 2401.981 MHz
— 201 3.89 dBm
£
m
o
~ -30
(o]
>
3
-40
_50 -
_60 -
_70 -
| ; | | | ; ; | | — Trace
-80 T T T T T T T T T
2401.031 2402.969

Frequency (MHz)

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf,

available on request or accessible at Attention is drawn to the limitation of liability,
indemnification and jurisdiction issues defined therein. Any holder of thls document is advised that information contained hereon reflects
the Company’'s findings at the time of its intervention only and within the limits of Client's mstructlons, if any. The Company’s sole
responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations
under the transaction documents. This document cannot be reproduced except in full, wlthout prior written approval of the Company. Any
unauthorized alteration, forgery or falsification of the of this d tis vful and offenders may be pr ited
to the fullest extent of the law. Unless otherwise stated the reaults shown in this test report refer only to the sample(s) tested and such
sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.com

Mo Worshop, M1, Midl Secion, Seenc  Teshnology Par, Nanshan isi, Shenzhen, Guangiong China 518057 t (86-755) 26012053  f (86-755) 26710594  www.sgsgroup.com.cn
FE - & RITELURAEESRN-10815 5 #54:518057  t (86-755)26012053 f (86-755)26710594  sgs.china@sgs.com
I

Co. Ltd
oratory.

Member of the SGS Group (SGS SA)



SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen Branch

SZEMC-TRF-01 Rev. A/0 Aug01,2022 Report No.: SZCR230600180804
Page: 204 of 218

Pi/ADQPSK_2DH5_MCH_2441MHz_Antl_NTNV

Ant: Ant1
CENT: 2441 MHz
S%an: 1.953 MHz
RBW: 100 kHz
VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
SweepTime: 1 ms
Sweep: Continue
Maker:
1. 2440.975 MHz
—_ 4.37 dBm
£
om
o
=
©
>
(]
-
i — Trace
-80 T T T T T T T T T
2440.024 2441977
Frequency (MHz)
Pi/4ADQPSK_2DH5 HCH_2480MHz_Antl_NTNV
2 Ant: Anti
CENT: 2480 MHz
S%an: 1.989 MHz
RBW: 100 kHz
10 1 VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
0 SweepTime: 1 ms
Sweep: Continue
_10 4
Maker
1. 2479.977 MHz
— 20 444 dBm
£
[a0]
o
~ -30
(]
>
3
-40
_50 -
_60 -
_70 -
| | | | | ! | | ! — Trace
-80 T T T T T T T T T
2479.006 2480.995

Frequency (MHz)

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf,

available on request or accessible at Attention is drawn to the limitation of liability,
indemnification and jurisdiction issues defined therein. Any holder of thls document is advised that information contained hereon reflects
the Company’'s findings at the time of its intervention only and within the limits of Client's |nstruct|ons, if any. The Company’s sole
responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations
under the transaction documents. This document cannot be reproduced except in full, wlthout prior written approval of the Company. Any
unauthorized alteration, forgery or falsification of the content or appearance of this d tis vful and offenders may be pr ited
to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such
sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.com

Mo Worshop, M1, Midl Secion, Seenc  Teshnology Par, Nanshan isi, Shenzhen, Guangiong China 518057 t (86-755) 26012053  f (86-755) 26710594  www.sgsgroup.com.cn
FE - & RITELURAEESRN-10815 5 #54:518057  t (86-755)26012053 f (86-755)26710594  sgs.china@sgs.com
I

Co. Ltd
oratory.

Member of the SGS Group (SGS SA)



SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen Branch

SZEMC-TRF-01 Rev. A/0 Aug01,2022 Report No.: SZCR230600180804
Page: 205 of 218

8DPSK_3DH5_LCH_2402MHz_Ant1_NTNV

Ant: Ant1
CENT: 2402 MHz
S%an: 1.929 MHz
RBW: 100 kHz
VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
SweepTime: 1 ms
Sweep: Continue
Maker
1. 2401.989 MHz
—_ 3.92dBm
£
om
o
=
©
>
(]
-
i — Trace
-80 T T T T T T T T T
2401.036 2402.965
Frequency (MHz)
8DPSK_3DH5 MCH_2441MHz_Antl_NTNV
2 Ant: Anti
CENT: 2441 MHz
S%an: 1.943 MHz
RBW: 100 kHz
10 1 VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
0 SweepTime: 1 ms
Sweep: Continue
_10 4
Maker:
1. 2440.983 MHz
— 20 451 dBm
£
om
o
~ -30
(o]
>
3
-40
_50 -
_60 -
_70 -
| ; | | | ; | | | — Tawe
-80 T T T T T T T T T
2440.029 2441.972

Frequency (MHz)

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf,

available on request or accessible at Attention is drawn to the limitation of liability,
indemnification and jurisdiction issues defined therein. Any holder of thls document is advised that information contained hereon reflects
the Company’'s findings at the time of its intervention only and within the limits of Client's mstructlons, if any. The Company’s sole
responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations
under the transaction documents. This document cannot be reproduced except in full, wlthout prior written approval of the Company. Any
unauthorized alteration, forgery or falsification of the of this d tis vful and offenders may be pr ited
to the fullest extent of the law. Unless otherwise stated the reaults shown in this test report refer only to the sample(s) tested and such
sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.co

m
Mo Worshop, M1, Midl Secion, Seenc  Teshnology Par, Nanshan isi, Shenzhen, Guangiong China 518057 t (86-755) 26012053  f (86-755) 26710594  www.sgsgroup.com.cn
FE - & RITELURAEESRN-10815 5 #54:518057  t (86-755)26012053 f (86-755)26710594  sgs.china@sgs.com
I

Co. Ltd
oratory.

Member of the SGS Group (SGS SA)



SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen Branch

SZEMC-TRF-01 Rev. A/0 Aug01,2022 Report No.: SZCR230600180804
Page: 206 of 218

8DPSK_3DH5_HCH_2480MHz_Antl_NTNV

2Y ] ] ] ] ] 1 1 ] ] Ant: Ant1
| | | | | H H | | CENT: 2480 MHz
S%an: 1.951 MHz
RBW: 100 kHz
10 1 VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
04 SweepTime: 1 ms
Sweep: Continue
_10 4
Maker:
1. 2479.977 MHz
_ 201 4.58 dBm
£
om
o
=301
(]
>
3
=401
_50 -4
_BO -,
_70 -,
| | | | | ! ! | | — Trace
-80 T T T T T T T T T
2479.025 2480.976

Frequency (MHz)

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf,
available on request or accessible at Attention is drawn to the limitation of liability,
indemnification and jurisdiction issues defined therein. Any holder of thls document is advised that information contained hereon reflects
the Company’'s findings at the time of its intervention only and within the limits of Client's mstructlons, if any. The Company’s sole
responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations
under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any

unauthorized alteration, forgery or falsification of the his d tis vful and offenders may be ited
K = 2 to the fullest extent of the law. Unless otherwise stated the reaults shown in this test report refer only to the sample(s) tested and such
Inspection & Test sample(s) are retained for 30 days only.
75\ Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
= & /. or email: CN.Doccheck@sgs.com
$6-CSTONRtgards 2l ST Co., td o Workshop, M-10, Vil Secon, Seenc  Teohnlogy Par, Nansha Disict, Shenzhen, Guanglong China 518057t (86-755) 26012053  f (86-755) 26710504  www.sgsgroup.com.cn

Shenzhen Bran® FE K - RITELURNEESRI-1081S B #%:518057  t (86-755)26012053 f (86-755) 26710594  sgs.china@sgs.com
1

Member of the SGS Group (SGS SA)



SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen Branch

SZEMC-TRF-01 Rev. A/O Aug01,2022

6.2 CSE

6.2.1 Test Result

Report No.: SZCR230600180804
Page: 207 of 218

TX Frequency Packet Level of Reference Limit :
Mode Type (MH2) Type ANT (dBm) (dBm) Verdict
2402 DH5 1 4.47 -15.53 Pass
2441 DH5 1 4.47 -15.53 Pass
GFSK SISO
2480 DHS5 1 4.47 -15.53 Pass
HOPP DH5 1 4.47 -15.53 Pass
2402 2DH5 1 4.44 -15.56 Pass
. 2441 2DH5 1 4.44 -15.56 Pass
Pi/ADQPSK | SISO
2480 2DH5 1 4.44 -15.56 Pass
HOPP 2DH5 1 4.44 -15.56 Pass
2402 3DH5 1 4.58 -15.42 Pass
2441 3DH5 1 458 -15.42 Pass
8DPSK SISO
2480 3DH5 1 4.58 -15.42 Pass
HOPP 3DH5 1 458 -15.42 Pass

Notel: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level

was used to establish the reference level.
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6.2.2 Test Graph
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